For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

Ak

MFG. CO. INC.

For Serial Nos.
600,000 & Higher

PARTS MANUAL

LAZER Z XS

AIR-COOLED MODELS

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)
or Fill in Below

Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 109-4570 Rev. A

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

EFFECTIVE DATE: September 1, 1995
Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1.

EXMARK PARTS PLUS® PROGRAM

If dealer does not have part in stock for a "down" unit at

the time of request by customer, the dealer contacts his

distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by
3:00p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable.

The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in
accordance to the program.

Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.
B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available
only in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental
United States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air
charge, plus the Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no
responsibility for Saturday delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by
3:00 p.m., central time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are:
Any wholegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peerless transmissions and
5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United
Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day
or Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be

ordered for Next Day Air shipment but will not be guaranteed per the Parts Plus Program

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
Dol [ € (o 11 | o TP 3-4
D= Tor= 1 €] ] | o ISP 17-18
Electrical Diagram .........cooviviiiiiiiiiieee e 20
Electrical GroUP .........viviiiii e 19
Electrical Logic SchematiC...........cccooviviiiiiiiiiii i, 21
ENngine Deck Group ......cocvuiiiiiiiiieiiiceeeceee e 14
Front Frame GroUP .......ooeuiiiinieieci e 7-8
U B ] 0] U] o P 11
HydrauliC GroUP......ccuuviiiiiiiieeie e 15-16
Main Frame GroUP.......ccouuieiiiiiiiiiii e e e e 9-10
MOotion CoNtrol GrOUP ....ccvuniviiiiieeii e 13
Park Brake Group........ccciviiiiiiiciiieeceee e, 12
Spindle ASSEMDIY .....ovviiiie 5
Upper Frame GrOUP........uvieuiiiieiieee et ei e e e e eens 6
2

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECK GROUP

Install open end
of seal outward

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303334 Washer, Spring Disk 5/16 ............c......... 1 22 | 109-2100 Asm, Deck W/Decals 60" ............c......... 1
2 1-303537 Stud, Belt Shield ...........cccccceviviniiiiinnnn, 2 109-2103 Asm, Deck W/Decals 66" ......................
3 | 1-322110 WId, Belt Guide L1 109-2105 Asm, Deck W/Decals 72" .

4 | 1-323385 KNOD e 2 23 | 1-633127 Belt B0”....ccceiiiiiiiee e
5 | 1-323417 Washer, Belt Shield .............cccoieeieinne. 2 109-5018 Belt B6”......coi e 1
6 | 1-603805 Sheave, ldler........coooiiiiiiiiiiics 1 1-643052 Belt 727 ..o 1
7 1-633109 Sheave, Flat [dler..........cccoeveinininininnnnn, 2 24% | 109-2095 Kit, Idler Arm W/Bearings ...........cccccec... 1
8 | 1-633456 Bushing, Idler...........cociiiiiiiniiiee 2 25 | 302-40 Zerk, 90° 1/4-28.....cccveeeieeieee e 1
9 | 98-5961 Screw, HH 3/8-16 X 4 Gr8.........ccccveenne 1 26 | 322-6 Screw, HH 5/16-18 X 1 1/4..........c..uueee... 1
10 | 98-5975 Washer, Spring Disk 3/8 ........ccccceeeeenne 3 27 | 323-11 Screw, HH 3/8-16 X 2 1/4......ccccovvunneenn. 2
11 | 103-2916 Guard, TOP.....oovcveieiiiieeeiiie e 1 28 | 3230-18 Bolt, Carriage 5/16-18 x 5/8.................... 9
12 | 103-3330 SPING cviiieiiiie e 1 29 | 3230-22 Bolt, Carriage 5/16-18 X 7/8 ................... 2
13 | 103-3504 Bearing, Spherical 30 | 3234-11 Screw, HH FLG 3/8-16 X L........cccuvueeen. 1
14 | 103-3505 Seal, Double Lip 31 | 3256-23 Washer, 5/16 SAE........c.ccooiiieieeenininns 2
15 | 103-3506 Seal, Single Lip 32 | 3256-24 Washer, 3/8 SAE........cccccoviiiniiicie
16 | 103-5677 Spacer .....ccceeeeeiiinns 33 | 3256-3 Washer, 5/16 Std....
17 | 103-8103-01 Latch, Belt Shield 34 | 3256-4 Washer, 3/8 Std.........coeveeiiiiiiiiiieieies
18 | 109-2097 Asm, Shield W/Decal 60" RH................. 1 35 | 3290-357 Nut, Whizlock 3/8-16 ...........cccvvvvvvvnnnnns 2
109-2133 Asm, Shield W/Decal 66" RH................. 1 36 | 3296-29 Nut, Nyloc 5/16-18.......ccevvveeeiiiiiiieeeene 2
109-2135 Asm, Shield W/Decal 72" RH................. 1 37 | 3296-39 Nut, NyloC 3/8-16........oeeeeeiiiiiiiiieeaeiis 1
19 | 109-2096 Asm, Shield W/Decal 60" LH ................. 1 38 | 32120-10 Ring, Retaining ..........cccocovveviiicicincenn. 2
109-2132 Asm, Shield W/Decal 66" LH ................. 1 39 | 32128-20 Nut, Whizlock 5/16-18 ............ccccvveeerennne 12
109-2134 Asm, Shield W/Decal 72" LH ................. 1 40A | 109-2380 Asm, Deck Complete 60"...............ceuuuee 1
20 | 105-7699 Strip-Seal, 3" ... 4 109-2381 Asm, Deck Complete 66"...............c....... 1
21 | 106-7159 O-RiNG ..o, 2 109-2382 Asm, Deck Complete 72"............c.ce.ee 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

A Complete deck assembly includes all items from pages 3 — 6 except items ( #8, #16, #28, #31,#38, and #40 from
page 5) and includes mule drive belt from page 15.

%Kit also includes items #10 & #37.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECK GROUP (cont.)

72" Only

4

(&

1 \%’
1 0%
1

29
Torque to
75-80 ftlbs

Small sheave must be
positioned above large
sheave as shown.

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513208 Washer, Spring Disk 5/8 ............cccccouuee. 1 26 | 109-2099 Asm, Discharge Chute...........ccccceevnnnne 1
2 | 1-632199-01 WId, Pin Deck Strut..........cccccoverevvecrnrnnnn. 2 27 | 3211-46 Screw, HH 3/8-24 x 2 Gr8..........ccovnee. 6
3 | 1-633029 Balljoint.......cooooiiiiiiiie e 2 28 | 3217-11 Nut, Hex 5/8-11......cccccovviiiiiieiiiiennen. 2
4 | 1-633447 Chain, Deck Lift ......cccooovevvieiiiiiienee 4 29 | 3219-6 Nut, Hex 5/8-18........cccovviviiienricieene

5@ | 1-643393 Jackshaft, Lazer.... Ll 30 | 3231-22 Bolt, Carriage 3/8-16 x 1...

6 | 63-8410 WaSher ..., 6 31 | 3253-8 Washer, Lock 5/8 ........cccccveviviiiiiiiniene
7 | 98-5975 Washer, Spring Disk 3/8..........ccccccoveueen. 12 32 | 3230-16 Bolt, Carriage 5/16-18 x 7/8.................... 3
8 | 103-8543 Asm, Strut 60”........cceoviiiiii 2 33 | 3256-24 Washer, 3/8 SAE......c..ccccoioiiiiiiiee 8
103-8544 Asm, Strut 66" & 72" ..........ccoeeiiiiie. 2 34 | 3256-82 WaAShEr ... 3
9 | 103-1898 Screw, HH 7/16-20 x 1-5/8 Sp.. ..8 35 | 3290-357 Nut, Whizlock 3/8-16 ..........ccceevvveennnnn. 2
10 | 103-2535 Spacer, Guard Bottom ............c.ccceveenene. 1 36 | 3296-29 Nut, Nyloc 5/16-18........ccccevvviveiiiiennne. 7

11@ | 103-2544 Asm, Jackshaft Housing ...........ccccceenee. 1 37 | 3296-39 Nut, Nyloc 3/8-16.......ccccuvveiriiieriiieeee. 14

12@ | 103-3046 Sheave, Jack Shaft- Double................... 1 38 | 32128-37 Nut, Whizlock 7/16-14 ..........ccccovuveenne. 16
13 | 103-3249 Asm, Jackshaft .........ccccocoeriiinicniicnnn, 1 39 | 109-2098 Kit, Anti-Scalp Roller............c.ccvcevennee. 6
14 | 103-5364 Axle, Anti-Scalp Roller ...........ccccecvenen. 6 40 | 327-28 Screw, HH 5/8-11 X5 1/2......cccceevvureannnn 2
15 | 103-8415 Roller, Anti-Scalp .......cccoovvvvivenieiiiennnn 6 41 | 109-0694-01 WId, Dogleg 60".........cccceerrrererieeeniinnenns 1
16 | 103-9792 Asm, Chain DecK..........ccocevvvviniinieennnn. 4 109-0821-01 WId, Dogleg 66"..........cccceeernreeenieeeninnn. 1
17 | 109-2739 Chute, Discharge LZ ... 1 109-1039-01 WId, Dogleg 72"........ccocvuveeriieeeiieeeainnn 1
18 | 109-0498-03 Hinge, Grass Discharge...........cccccceeee. 1 42 | 109-0701-01 WId, Baffle Front Adj LH 60".................. 1
19 | 32128-20 Nut, Whizlock 5/16-18 72"............ccoeevee 2 109-0822-01 WId, Baffle Front Adj LH 66".................. 1
20 | 3256-3 Washer, 5/16 Std 72"........ccccceevevirennnne 2 109-1044-01 WId, Baffle Front Adj LH 72"

21 | 103-9423-01 Deflector, Discharge 72" ..........cccccoveeen. 43 | 109-0704-01 WId, Baffle Front Adj RH 60"
22 | 322-4 Screw, HH 5/16-18 x 7/8 72" 109-0823-01 WId, Baffle Front Adj RH 66"
23 | 302-19 Zerk, 1/4-28 Str..coevceeiiiieceeee e 109-1047-01 WId, Baffle Front Adj RH 72"
24 | 322-5 Screw, HH 5/16-18 X L.....cccovvervienieenne. 4 44 | 103-1355-01 WId, Deck Strut-Std 60”............cccevvneenne 2
25 | 323-6 Screw, HH 3/8-16 X 1....ooooviiiiiiiiiine. 4 103-0100-01 WId, Deck Strut-Std 66" & 72" ............... 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings and jackshaft and sheaves. DO NOT use a copper or nickel based antisieze.

4

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SPINDLE ASSEMBLY

Torque to 90-110 ftdbs —|

7

14

Torqueto — | 18

55-60 ft-bs

Torque to
160-185 ft-lbs

?/20

Apply Pro-Lock, Nut Type
(PN 1-840022, .5ml tube) to threads
after assembling into spindle housing item #15

Apply lubricant to threads as needed
fo prevent seizing. Copper based
antiseize preferable.

Grease is an acceptable substitute.

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 109-2102 Asm, Cutter Housing Complete.............. 3 21 | 103-8240 Blade, Low Lift 60".........ccoevveeeviiiennn. 3
2 | 1-513435 Washer, Spring Disk 1/2 ...........cccceenneee. 3 103-8396 Blade, Medium Lift 60".............cccoevennee. 3
3 | 92-5581 Retaining Ring, Internal..............cccccoe... 3 103-8239 Blade, High Lift Solid 60" ....................... 3
4 | 103-3037 Bushing, Splined..........cccccovieiiiiiennnn. 3 103-8244 Blade, High Lift Notched 60".................. 3
5 | 109-2064 Asm, Bearing W/O-Rings... .6 103-8432 Blade, High Lift Ls 60" .........

6 | 103-5895 O-RiNG ..eieiiiiieeiee e 12 103-8431 Blade, High Lift Ls Solid 60"

7 | 3296-41 Nut, Nyloc 5/16-18 .......ceeevviiveiiiiiieninne. 3 W | 103-8107 Blade, Mulch 60".........cccooiiiiiiiiiiiene. 3
8 | 103-9504 Guard, Bottom ........cccocoveviiienienee 3 103-9616 Blade, Low Lift 66" ..........ccoovverriiieeninnne 3
9 | 103-9506 Spacer, Bearing .........cccocvveeiiiiiiiiiniens 3 103-9619 Blade, Medium Lift 66"...............ccccevnnee. 3
10 | 103-9522 Spacer, Splined Stepped .........cccccveene 3 103-9617 Blade, High Lift Solid 66" ....................... 3
11 | 103-9523 Spacer, Splined .........cccoooviiiiiiiiiiies 3 103-9618 Blade, High Lift Notched 66"

12 | 103-9539 Asm, Cutter HousIiNg...........cccevvvueeennnnn. 3 103-9620 Blade, High Lift Ls 66" ...........cccccvvennnnen.

13@ | 103-9540 Spindle, Double Spline.... .3 103-9621 Blade, High Lift Ls Solid 66" ....

14 | 103-9541 Asm, Spindle Housing............cccccueeennen. 3 W | 103-9612 Blade, Mulch 66".........c.ccooiiiiiiiiiieee.
15 | 109-0764 Asm, Housing W/Studs............cccceeennnee. 3 103-9622 Blade, Low Lift 72" ........ccoeiiiiiiiiiee,
16 | 109-0914 Sheave, Blade Drive 60" ..............cccoeneee. 3 103-9625 Blade, Medium Lift 72"...........c.ccoevennnne
109-0929 Sheave, Blade Drive 66" .............cccceeenee 3 103-9623 Blade, High Lift Solid 72" ............c..cc.....
109-1005 Sheave, Blade Drive 72" .... 3 103-9624 Blade, High Lift Notched 72"....
17 | 109-1058 Nut, Spindle 7/8-14 ..........ccocoeeivieiennnn. 3 103-9626 Blade, High Lift Ls 72" ........ccoeeviiienen.
18 | 3213-6 Screw, HH 1/2-20 X 2 1/4 ...c.ccvvveviniene 3 103-9627 Blade, High Lift Ls Solid 72" .................. 3
19 | 3256-7 Washer, 5/8 Std.........cccccoevriiiiiiniennn. 3 B | 103-9613 Blade, Mulch 72".........ccccoiiiiiiiiiieee 3
20 | 3296-39 Nut, NyloC 3/8-16 .....cccvvviiiiiiiiiiiiieinen, 18

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

B Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK605 (60"), MK665 (66”), and
MK725 (727).

® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the spindles and
bearings. DO NOT use a copper or nickel based antisieze.

5

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

UPPER FRAME GROUP

Exmark black touch up spray paint — gloss black.

WWW.mymowerparts.com

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 3256-23 Washer, 5/16 SAE ..........cccocovviiniiieennnnn. 15 13 | 103-1479-03 WId, Rear BUMPET........ccceeeviviiinrieennnnn. 1
2 | 103-4906-03 Bar, Frame ........cccccovciieiiiiieniiicesieeene 4 14 | 3234-47 Screw, HH FLG 5/16-18 x 3/4................ 4
3 | 3290-357 Nut, Whizlock 3/8-16...........cccccevvveennnnn. 2 15 | 108-7627 Asm, Front Eng Cover W/Decals........... 1
4 | 3256-24 Washer, 3/8 SAE ........ccocceiviiiiiiiice 2 16 | 103-6619-03 Support, Front Cover (RH)..........c.......... 1
5 | 322-5 Screw, HH 5/16-18 X L.....c.ccovviviiennnnne. 17 | 103-6620-03 Support, Front Cover (LH)

6 | 323-7 Screw, HH 3/8-16 x 1 1/4 . 18 | 103-6624-03 Support, Rib Side ......

7 | 109-0471-03 Bracket, Hyd Tank ........cccccoeviuiiieeeeennne 19 | 103-5686-03 Guard, Rear Muffler

8 | 3214 Screw, HH 1/4-20 X 3/4 ......ccocovvveviiiienns 2 20 | 109-0470-03 WId, Air Deflector ..........cccccevviiiniiieennnnn. 1
9 | 3296-42 Nut, NyloC 1/4-20 .......coccvviiiiiiiiiiiiee. 6 21 | 321-6 Screw, HH 1/4-20 X L....ccoeeviiiiiiicen, 2
10 | 3256-2 Washer, 1/4 Std.........ccoceeviiiiiiiiicene. 4 22 | 109-0471-03 Bracket, Hydraulic Tank .............ccccc...... 1
11 | 32128-20 Nut, Whizlock 5/16-18.............cccceveennne 15 23 | 109-0089-03 Bracket, Hydraulic Tank .............cc......... 1
12 | 109-2365 BUMPer....cccooiiiiniiiii 2




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

Item | Part No. Description Item | Part No. Description Qty.
1A | 109-2072 Asm, Front Frame (60”) 29 | 3256-7 Washer, 5/8 Std Flat............cccocoeevnenne 4
A | 109-2073 Asm, Front Frame (66") 30 | 1-643015 Spring, Deck Support.... 2
A | 109-2074 Asm, Front Frame (72") 31 | 103-4882 Cap, Grease ......cooeeveeeieieeeeeeeeeeeee 2
2 | 302-19 Zerk, 1/4-28 Straight .........cccccocvvveevineenne 5 32 | 3218-6 Jam Nut, 5/8-11.....ccccccvviiiiiiiiiiciiies 6
3 | 109-1903 Asm, Floorpan (103-8274-01) 33 | 109-1902 Asm, Floorpan, Liftout (103-8276-01)

W/DECAIS ... 1 W/DeECA........ocociiiiiiiieiiiiciiecee s 1
4 | 1-543509 Bearing Cone, Tapered Roller................ 4 34 | 1-543511 Seal, Grease.......ccccovvvveeiiiiiiniiie e 2
5 | 103-2084 Asm, Lever (103-2083-03)W/Grip ..........1 35 | 103-1474-01 Caster Widmt........coceevviiieinieinnienienne. 2
6 | 1-633295 Grip, Lift LeVEr ...ooviiiiiiiiiiiiiiceicee 1 36 | 3296-51 Nut, 3/4-10 NylOC.......ccovvviiiiieiiiieee. 2
7 | 103-9529-03 Arm Wldmt, Deck Lift...........ccovvvevcinnnne 1 37 | 1-633508 Washer, Spring DisK..........cccccocvvevinnenne 6
8 | 1-633325 Spring, Compression ... 38 | 325-39 Screw, 1/2-13 X9 1/2 ..o 2
9 | 3256-24 39 | 1-811010 PlUg oo 2
10 | 3296-39 40 | 103-2768 Guard, Seal .......cccccevcuiiiiiiiiie 4
11 | 32151-103 41 | 3296-23 Nut, 1/2-13 NylOC......oeovviiiiiiiiiiiie. 2
12 | 1-633068 42 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 ................... 4
13 | 1-633889-01 43 | 103-0063 Seal, Bearing......cccccceeiviiiiiiiieieen 4
14 | 1-632899-01 WId, Deck Lift Plate . R 44 | 1-633585 Bearing Cone........cccceevviiiinieeeiciiiee, 4
15 | 1-633082 Bushing, Lift Lever........ccccccoviiiiienenennnn. 1 45 | 32128-20 Nut, Whizlock 5/16-18 ...........cccuvvvvvnnnns 4
16 | 109-3193 Stop, Deck Height.........ccoeevniiiiiiicns 1 46 | 103-5156 AXxle, CaSter.......ccovvevviiiiiiiiieece 2
17 | 323-13 Screw, 3/8-16 x 2 3/4 .. R 47 | 103-1918 BUShING ..o 2
18 | 1-633097 Hitch Pin W/Lanyard ..........ccoceuvveeeeennn. 1 48 | 323-29 Screw, 3/8-16 X 1 3/8.............ccoeeeeien. 2
19 | 1-806005 Hairpin Cotter.........cccovviiiiniiieiiieeeeee, 49 | 32151-29 Ring, Retaining ..........cccocovviviiieiiiiennn. 2
20 | 323-9 Screw, 3/8-16 x 1 3/4 .. 50 | 3274-18 Screw, Socket HD5/16-18x1 1/4............. 2
21 | 98-5975 Washer, 3/8 Disc Spring 51 | 1-543508 Bearing Cup, Tapered Roller ................. 4
22 | 3290-357 Nut, Whizlock 3/8-16............cccevvvvvverenn. 15 524 | 103-3051 Spacer, NUt ..., 4
23 | 323-6 Screw, 3/8-16 x 1..... 53 | 103-3799 Asm, Caster Wheel (Semi-Pneumatic) .. 2
24 | 323-7 Screw, 3/8-16x1 1/4 54 | 3218-2 Jam Nut, 5/16-18.......ccccevviririniiiieiinnnne 2
25 | 3256-29 Washer, 7/8 SAE Flat ............cccccveeennne. 4 55 | 103-9741-01 Weldmt, Front Lift Shaft (LH)................. 1
26 | 1-633096 Rod, Deck Lift.......... 56 | 103-9740-01 Weldmt, Front Lift W/Lever(RH) ............ 1
27 | 3217-11 Nut, 5/8-11 Regular 57 | 1-523157 Washer, Spacer..........cccccovviiiniieencnnene 2
28 | 1-633441 Swivel, Deck Mount ...........ccocovveiiiieennns 4 58 | 103-2047 Asm, Deck Lift Spring........cccccecvvevennenne 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, Item #52.

A Includes frame weldment plus items #2, #31, #34, #39, #49, #51, #55, #56 and #57.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAIN FRAME GROUP

Does not include seat belt assembly item #42.

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513658 BUMPE ... 27 | 3290-500 Screw, PPH #10-24 X 5/8.......cccccovuveenn 2
2 | 1-633964-03 Stop, Park Brake 28 | 109-2075 Asm, Console(103-8273-03) W/Decals.. 1
3 | 3225 Screw, HH 5/16-18 X 1......cocvvuveeeiineennnns 4 29 | 322-3 Screw, HH 5/16-18 x 3/4
4 | 323-39 Screw, HH 3/8-16 x 5... 2 30 | 3256-23 Washer, 5/16 SAE
5 | 3296-29 NUt NYIOC S/16-18 v 4 314 | Br99S & by 492932 Oil Filter (not shown).......... 1
6 | 3296-39 Nut, NYIOC 3/8-16 ....c.ooveeereerceeeereene 3 Stratton
7 | 32128-20 Nut, Whizlock 5/16-18...........ccccvcvveennnen. 4 32 | 3256-14 Washer, #10 Std.........cccevvveeiniiieiieene 8
8 | 323-6 Screw, HH 3/8-16 X L.....cceevviveeenieiennns 2 33 | 1-803075 Screw, Truss Head #10-24 x 3/4............ 2
9 | 3290-357 Nut, Whizlock 3/8-16...........cccevvvveennnnen. 10 34 | 98-5975 Washer, Spring Disk 3/8.........cccccoeueen. 8
10 | 103-5519 SPIING ceveieiiiee et 1 35 | 323-6 Screw, HH 3/8-16 X L......cceeevvvvveniiiennns 8
11 | 242-50 Nut, Lug 1/2-20 .... 364 | 109-0060 Kit, XP ROpPS .....vvveennnen.

12 | 109-3157 Asm, Wheel & Tire 37 | 107-1883 Kit, Bottom Cushion
103-4963 38 | 107-1886 Kit, SWItCh.....ceiiiiiiiciccce
109-3156 39 | 107-1887 Kit, Armrest
13 | 109-0061 Asm, Engine Deck (103-9152-03) 40 | 107-1884 Kit, Shock Absorber
WIDECAIS ..o 1 41 | 107-1882 Kit, Back CUSHION ........coovvriieieiiieiinen, 1
14 | 103-5161 Link, XP Seat Stop........ccccevvuveeriieeennnne. 2 42 | 110-0883 Kit, Seat Belt..........ccccovvieiniiiiinice, 1
15 | 107-1881 Kit, KNOb ....ooeiiiiiiiiiiceee e 1 43 | 3212-4 Screw, HH 7/16-20 X 1.0.....ccocoveeiiineeanns 2
16A | LSSEAT Seat, SUSPENSION........ccoiureeiiiieeiiieenins 1 44 | 1-603610 Washer, Spring Disk 7/16..............cc...... 2
109-3343 Kit, Spring and Saddle .............cccceeennnen. 1 45 | 107-3155 Cotter, Hair Pin Double Loop
109-3344 Kit, Back Panel........... 46 | 325-13 Screw, HH 1/2-13 x 3 1/4
109-3345 Kit, Weight Adjust 478 | 103-4553 Asm, Rops Fold Pin...........ccccoveiieninnenne
17 | 1-633872-03  StOP, S€at.....ceiiiueieiiiiieaiiiee e 2 48 | 32128-23 Nut, Hex Flange Side Lock 1/2-13 ......... 2
18 | 107-1885 Kit, Weight Indicatior-... 1 49 | 107-3154 Nut, Push 3/8-16
19 | 107-0075 BUShING......oooiiiiiiiiiiceee e 1 50 | 106-0887 KNOD ...
20 | 109-1357 Link, XP Lower Seat Stop ..........ccccccueuee. 2 51 | 107-3124 ClP e 2
21 | 103-3666 Asm, Cubby .......ccoooiiiiii 1 52 | 109-1813 Asm, Seat Frame ........cccocceevivienineennnns 1
22 | 32122-28 Screw, Truss HD #10-24 X 1................... 4 53 | 323-9 Screw, HH 3/8-16 X 2........eeevvvveeiiiienis 1
23 | 3296-2 Nut, Nyloc #10-24 ......cocvveeiieiiiiiee, 8 54 | 103-5520 Latch, Seat .......ccccoviveeiiiiiiiiieeece e, 1
24 | 3256-4 Washer, 3/8 Std........ccccoeeviiieeiiiiee, 55 | 109-2365 BUMPET ..o
25 | 107-1880 Kit, Seat Track....... 56 | 3296-42 Nut, Nyloc 1/4-20
26 | 103-3790 Latch, Cubby Door
Exmark black touch up spray paint — Gloss black
B Includes ROPS fold pin plus hairpin, item #45.
& Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #52, and seat belt assembly item #42.
+ Refer to Engine Owner’s Manual.
A Includes seat assembly plus tracks item #25, seat stops item #17, and seat wiring harness (item #17 pg. 19).

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAIN FRAME GROUP

INSTALL WITH SLOTTED

HOLES TO THE REAR

10

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FUEL GROUP

Item | Part No. Description Item | Part No. Description
1 | 109-0346 Cap, Fuel Tank ........... 20% | 103-2605 Fitting, Fuel Bulkhead....
2% | 103-7510 Asm, Fuel Tank (LH) 103-2784 O-RiNG .
3% | 103-7511 Asm, Fuel Tank (RH) ......ccoooeeiviiieennn. 1 21 | 32128-33 Nut, Whizlock 1/4-20 .........ccoceeviviennnen. 1
4 | 1-303077 Clamp, Fuel Line........cccoouveiiiiiiiiiiiens 6 22 | 1-805005 Washer, LoCk 5/16.........cccccvveriieieiinnenne 4
5 | 1-803075 Screw, Truss HD #10-24 x 3/4 ............... 1 23 | 103-1193 Clip, Loom Half ..o, 2
6 | 3256-14 Washer, #10 Std................... 24 | 109-0275 Hose, Fuel Line 32" ........ccoovveviiiieene 1
7 | 1-807533 Bolt, Carriage #10-24 x 5/8 25 | 109-0305 Hose, Fuel Line 13 3/4” .......cccccvovvennen. 1
8 | 1-805004 Washer, Lock 1/4 Heavy............ccccceueeee. 1 26 | 109-0302 Hose, Fuel Line 24" ..........ccocoveviiiennnnn. 1
9 | 1-633347 Valve, FUEl.......cccoeeiiiiiiiiecee 1 27 | 1-643312 Clip, LOOM . 2
10¢ | 1-633023 Stud, Fuel Tank ........cccoeevveveeriieiee. 6 28 | 322-4 Screw, HH 5/16-18 X 7/8........cccccvevnennne. 1
11 | 3256-23 Washer, Flat SAE 5/16 ...........cccccvvennn. 11 29 | 32128-20 Nut, Whizlock 5/16-18 ...........cccceeeverenene 1
12 | 1633349 Spring, FUS| TaNK-. v 6 son | BHIOOS & oo eoia o .
13 | 3296-47 Nut, Nyloc 5/16-18 Thin .........ccccevevierennns 6 Stratton
14 | 322-3 Screw, 5/16-18 x 3/4 31 | 321-3 Screw, HH 1/4-20 x 5/8
15 | 103-6564 Kit, Fuel Gauge.........ccoovveeriuieeiiiieeniee. 32 | 1-513592 Knob, Red (Throttle) ..........ccceeviviennnen.
16 | 1-303335 Tie, Cable 7 15/16 (Large) ........ccccccvveeen. 1 33 | 1-513593 Knob, Black (Choke)..........c.ccceevieiennnen. 1
17 | 3296-2 Nut, Nyloc #10-24 ......coovveiiieiiieiee, 6 34 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........cccccn.... 4
18 | 103-7512 Asm, Control Panel (103-6945-03) 35 | 103-4091 Cable, Throttle ... 2
W/DECAIS ... 1 36 | 1-513762 Clip, LOOM 50 ... 1
19V | 109-2661 Screw, PPH #10-24 X 1/2........c.cccceveenee. 4 37 | 321-6 Screw, HH 1/4-20 X L...cooiviiiiiiieiiiies 1

Use Pro-Lock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
Refer to Engine Owner’s Manual.

Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

Use Prolock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.

Includes tank, cap, fittings, and studs. LH tank also includes fuel gauge.
11

* % < < @

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

16

PARK BRAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513140 BUSHING.....coiiiiiiiieei e 2 20 | 103-0131 Nut, Square 1/2-13 ......cccceeeeiiiiiiiieeeene 8
2@ | 1-633454 Spring, Brake Rod...........ccccoovviiiniiicnis 2 21 | 325-17 Screw, HH 1/2-13 X 4 (60") ....cvvvevciveennnn 8
MW | 109-2230 Spring, Brake RoOd..........ccveeeeeiiiiiiiennn. 2 325-20 Screw, HH 1/2-13 x 6 (66" & 72")........... 8
3 | 323-58 Bolt, HH 3/8-16 X 6 Tap.......cccecvcvvveenenen. 2 22 | 3290-357 Nut, Whizlock 3/8-16 ...........ccccuvveeeeenne 4
4 | 3296-39 Nut, NyloC 3/8-16.......ccccvveiriiiiiiiieee. 4 23 | 3253-7 Washer, Lock 1/2 .......cccccooviiiiiiiiiiniias 8
5 | 3218-3 Nut, Jam 3/8-16 .......ccvveeeeieeeiiiiieeeeeee 2 24 | 3256-4 Washer, 3/8 Std.........coeveeiiiiiiiiiieieies 6
6 | 103-0197 Asm, Lever (103-0201-03) W/Grip.......... 1 25 | 3272-10 Pin, Cotter 1/8 X 3/4........uvvveeeiiiiiieaeene 4
7 1-633268 Grip, Brake Lever.........ccccoveeeeeiiiiiieeennn. 1 26 | 1-806800 Pin, Cotter 9/64 X L 1/2 .......cccvvvvvvrvnnnnnnn 2
8 103-9761 Band, Brake........ccccccevvvvviiiiiiiiiiiiiiiiieee 27 | 1-523157 Washer, Spacer........ccccceeiiiiiieeeeeniiiies
9 | 1-809036 Nut, Slotted 1-20......... 28 | 103-1117-03 Lower Brake Linkage....
10 | 1-633380 Spacer (Short)(60”) 29 | 103-5243-03 Brake Shaft.........ccooouiveiiiiiiiiiiiiieeeees
1-633060 Spacer (Short)(66” & 72").......ccccevcvveenne 4 30 | 103-0844-03 Bracket, Brake (60”).......ccccceeiiiivieienennne 2
11 | 1-633382 Spacer (Long)(60”)......coecuveveereeeiiiiiieeenn. 4 103-0810-03 Bracket, Brake (66" & 72") .......ccceevevunnes 2
1-633062 Spacer (Long)(66” & 72") .....cceevvevurrrennnn. 4 31 | 1-633131 YOKE .. 2
12 | 1-633102 Bearing, Flange..........cccoccceeeviiiiiiennnn. 2 32 | 3219-3 Nut, HEX 3/8-24.........ouvnrininiiiiiiiiiiiiinnnnns 2
13 | 103-0051 Spacer, Brake Retainer.............cccccceceuee 2 33 | 3257-42 Key, Woodruff 5/16 X L ........covevvvrennnnn. 2
14 | 1-633144 Pin, Trunion ..........coovvvvviiiiiiiiiiiieeieeeeeee 2 34 | 103-0384 SPACET ..ttt 6
15 | 103-0590 Asm, Wheel Hub W/Studs & Drum ........ 2 35 | 103-0374 Retainer, Brake Band .............ccccceeeeenn. 2
¢ | 1-633926 Studs, Wheel ..., 8 36 | 322-9 Screw, HH .312-18 X 1.75......ccccevvvneenn. 6
16 | 3234 Screw, HH 3/8-16 X 3/4 .......cccovvveviiienas 2 37 | 32151-48 E-RiNG cooeiiiiiieeee e 1
17 | 323-10 Screw, HH 3/8-16 X 2........coevcuvieiniiiens 2 38 | 103-1708 ROd, Brake .......ccccceeeiiiiiiieeeeiieeeeeee 1
18 | 103-2399 Pin, Clevis Spring 3/8..........cccccovcuveennnnn. 1 39 | 1481 Zerk, 45° 1/4-28 ...
19 | 1-808284 Pin, Clevis 3/8 x 1 2 40 | 1-808285 Pin, Clevis 3/8 x 1 1/8....

Exmark black touch up spray paint — Gloss black

¢ Not lllustrated
@® This component is required for units with S/N 603,518 and lower.
B This component is required for units with S/N 603,519 and higher.

12

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MOTION CONTROL GROUP

Exmark black touch up spray paint — Gloss black.
*  Not illustrated.
<> Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

13

WWW.mymowerparts.com

8
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303105 YOKE i 2 23<-| 1-803022 Setscrew, 5/16-18 X 5/8 ........ccccccvevvrnnne. 2
2 | 103-4079 DaMPET ...t 2 24 | 3296-39 Nut, Nyloc 3/8-16.......ccccvveeriieiiiieeee. 6
3 | 1-543017 Balljoint (RH).......cocooeiiiiiiiiieeiieceee, 2 25 | 3219-2 Nut, HexX 5/16-24.........coccviiiiiiiiiiieinee. 8
4 | 1-603735 Bushing, NYION........ccccoviieiiiiiiiiiiiee, 2 26 | 1-804524 Nut, Hex 5/16-24 (LH).......ccocoeveviiienen. 4
5 | 1-603737 Bolt, Neutral Return ..........c.cccoevvevveennnn. 2 27 | 3220-2 Nut, Jam 5/16-24 ........cccocvevvevriiieennne 2
6 | 1-603807 SPIING ceeeieeiiiie et 2 28 | 3256-2 Washer, 1/4 Std........cccoceevniiiniiieieene 2
7 | 1-633102 Bearing, Flanged...........cccccoiieviiiiennnn. 4 29 | 322-14 Screw, HH 5/16-18 X 3.......ccovvveeiiiiennns 1
8% | 103-3457 Asm, Lever W/Grip (LH)......ccoevviveennnen. 1 30 | 322-12 Screw, HH 5/16-18 X 2 1/2......ccccovveennn 1
9 | 103-3458 Asm, Lever W/Grip (RH) ........ocovuveennnnn. 1 31 | 3290-357 Nut, Whizlock 3/8-16 ..........cccceevuveennnnn. 8
10 | 103-4787 WId, Motion Control Bracket (LH)........... 1 32 | 3272-5 Pin, Cotter 3/32 X 1/2....cccevvieieiiieee. 2
11 | 103-4788 WId, Motion Control Bracket (RH).......... 1 33 | 1-808280 Pin, Clevis 5/16 X 1 ......cccocevvieeeiiniennen. 2
12 | 103-5182 Link, Hydro Connecting (RH) ................. 1 34 | 3296-29 Nut, Nyloc 5/16-18........ccccevvvveeiiiiennn.
13 | 103-3065 Link, Hydro Connecting (LH) .. sl 35 | 103-5192 Spacer, Hyd Control (RH)....
14 | 1-633152 Balljoint (LH) .....oooviiiiiiiiieeiece, 2 36 | 103-0194-03 WId, Pump Control Arm.........cccoceevunnnne
15 | 103-0407 Arm, Control Shaft ..........cccoceviiiiennnn. 2 37 | 103-1361 Spacer, Hyd Control (LH)..........cccccveeenee 1
16 | 98-5975 Washer, Spring Disk 3/8 ...........cccceenee. 4 38 | 103-3456 Grip, Motion Control Handle................... 2
17 | 1-403180 Screw, HH 5/16-18 x 1 1/4 Sp......cccc..... 4 39 | 103-3060 Knob, Tracking ........ccccooeeviniiiiiicennen. 1
18 | 32128-20 Nut, Whizlock 5/16-18........... 40 | 1-323245 Spring, COMPresSion ..........ccocveeriieeeenns 3
19 | 322-6 Screw, HH 5/16-18 x 1 1/4 41 | 103-3062 Asm, Tracking Rod Linkage (LH)........... 1
20 | 3234 Screw, HH 3/8-16 X 3/4 ......ccocvvveviniens 8 42 | 103-5190 Asm, Tracking Rod Linkage (RH) .......... 1
21 | 323-6 Screw, HH 3/8-16 X 1.....cccvevvviieninenne, 4 43 | 3217-6 Nut, Hex 5/16-18........ccccecvervenriiineeninnns 4
22 | 323-9 Screw, HH 3/8-16 X 1 3/4 ........cccvevnnnne. 6




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP

Torque To

OIL DRAIN

| 25-29 ft-Ibs \

Torque To

mﬁ/2024ftlbs

EW H/ ‘L 28
Install open end
of seal outward
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 98-5975 Washer, Spring Disc 3/8.................. 2 20 | 3256-24 Washer, 3/8 SAE.......cccccoeiiiiiiieieeiies 5
2 | 302-40 Zerk, 90° 1/4-28 21 | 103-2916 Guard, Top ......ccc...
3 | 103-3244 Kit, CIUtCh ..o 22 | 103-3506 Seal, Single Lip
103-3012 Kit, Brake Pole Module .................... 1 23 | 32120-10 Ring, Retaining ..........ccccovveeeiiiiiiiieeeene 2
4 | 109-4324 Hose, Oil Drain W/PIug.................... 1 24 | 103-3504 Bearing, Spherical .............cocovevciiennnnn. 2
5 | 322-10 Screw, HH 5/16-18 X 2.......ccoccvveennn 3 25 | 106-7159 O-TiNG 1ot 2
6 | 103-2627 Bushing, ldler.........ccccoviiiniiiennn. 1 26 | 103-5677 SPACEN ....ooiiiiiiiiiiie e 1
7 | 103-4579 SPACET ..oeiiiiiiiiiiiiie s 1 27 | 1-303334 Washer, Spring Disk 5/16..............c....... 4
8@ | 109-3766 Kit, Mule Idler Spring............ccccueeee... 1 28 | 32128-20 Nut, Whizlock 5/16-18 ...........cccccveeeeenne 4
9 | 1-603496 Bushing, Idler...........cccceeviniiennennne. 1 29 | 109-1012 PlUG .o 1
10 | 1-603805 Pulley, 1dler ..., 1 30 | 322-11 Screw, HH 5/16-18 x 2 1/4
11 | 3290-357 Nut, Whizlock 3/8-16...........ccceceueee. 5 31 | 1-603610 Washer, Spring Disk 7/16..............cc......
12 | 1-633166 Pulley, Idler........ 32A | 3212-6 Screw, HH 7/16-20 x 1 1/2...
13 | 103-6506 Belt, Mule Drive 33 | 323-6 Screw, 3/8-16 X L...ccccuvveriiiiiiiiieiiieees
14% | 103-5695 Kit, Idler Arm (103-4593-03) 34 | 3256-4 Washer, 3/8 Std..........ccoevvvvveviiiiiiiiiienen. 1
WIBEAINNGS ... 1 35 | 109-0722 RO, BElt...oooieiciicieieieeeeees 1
15 | 323-11 Screw, HH 3/8-16 x 2 1/4.................... 1 36 | 1-543610 WaShEr ... 1
16 | 323-9 Screw, HH 3/8-16 X 1 3/4.................. 1 37 | 103-8599 SPFNG it 1
17 | 323-13 Screw, HH 3/8-16 x 2 3/4 ................ 1 38 | 323-10 Screw, HH 3/8-16 X 2......cccovvvvieicnn 1
18 | 1-800805 Screw, HH 3/8-16 x31/2 Gr8........... 2 39 | 109-3141 Spacer, Spring Mount............cocccveveenens 1
19 | 3296-39 Nut, NYloC 3/8 ..o 1 40 | 1-633456 Bushing, Idler..........ccccoviiiiiiiii, 1

Exmark black touch up spray paint - gloss black.

® 103-5695 kit includes components shown and nyloc nut item #19.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.

@ Kitincludes items #11(2), #15, #20, #37, #38, #39 & #40.

14

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-6565 Pump, Hydro (LH) ... 1 34 | 103-2146 Element, Hydraulic Oil Filter .................. 1
2 103-6566 Pump, Hydro (RH) .....coveieieiiiee 1 35 | 103-7615 Cap, W/Gasket ........cooueveveeiiiiiiiiieeeee 1

100-6110 Kit, Seal Service 21L.........ccocevevvviennnnn. 1 36 | 103-1949 Gasket, Tank Cap.........ccoeevveeeiciniennnnn. 1
103-2669 Kit, Input Shaft 21L ......ccccoeeviiiiiieeeene 1 37<~| 1-803050 Setscrew, 5/16-18 X 3/4 ........ccovevceienen 4
103-2670 Kit, Thrust Bearing 21L .........cccoveeeeennnnee 1 38 | 103-2739 Key, 5mm X 5mm x 32mm ...........ccceeee 2
103-2668 Kit, Cylinder Block 21L........cccccovuviennnnnn. 1 39 | 321-3 Screw, HH 1/4-20 X 5/8.........ccocvevcvienin 2
103-2667 Kit, Valve Plate 21L.........ccccccvvvvvvvevenene. 1 40 | 1-805004 Washer, Lock 1/4 Heavy...........ccccoeeuuneee 2
103-7488 Fan, PW Pump Cooling ........ccccceveeennnee 1 41 | 325-5 Screw, HH 1/2-13 x 1 1/4......ccoeeinnneenn. 4
103-7489 Guard, PW Pump Fan .......ccccccoevuiineenn. 1 42 | 32128-49 Nut, Whizlock 1/2-13 ........cccoiiiiiieeene 4
3 | 103-2489 Motor, Wheel Drive ...........cccoceeevcineennnne. 2 43V | 103-2156 Adaptor, Straight............ccccoeevciieninnene 1
103-6994 Kit, Seal.... 103-1020 O-Ring (37° Flare #6) ... .1
4 | 103-2916 Guard, Top 1-603921 O-Ring (SAE #6).....ccvveiiiiiiiieieeeiiieenn. 1
5 | 103-3506 Seal, Single Lip.....cooooveiiiiiiiiiiiiiiicce 2 44 | 103-1014 EIbow, 90° ... 2
6 | 32128-20 Nut, Whizlock 5/16-18............cccecuvvennnnn. 2 1-603920 O-Ring (SAE #8)....cevveiiiiiiiiieeeeeiiieenn 1
7 | 103-7613 Kit, Pump Idler (103-6248-03) 45 | 3256-23 Washer, 5/16 SAE ..........ccccovevciieicnnenn. 3
W/BEAINGS ...c.evveeiiiiieiiiiee e 1 46 | 103-7693 SPACET ..ottt 1
8 | 32120-10 Ring, Retaining .........cccccveeriiieiiinccnne. 2 47 | 103-2153 EIBOW,90° ... 2
9 | 103-3504 Bearing, Spherical.............cocoeeiiiiiennn. 2 1-603992 O-Ring (37° Flare #8) ......c.cccocvvvevcivvennens 1
10 | 3290-357 Nut, Whizlock 3/8-16...........cccceevcuvrennnen. 6 1-603920 O-Ring (SAE #8)....cevveeiiiiiiiieieeeiiieennn 1
11 | 103-1940 Adaptor, Straight Long 48 | 103-4567 Sheave, Hydro Pump Idler..................... 1
1-603992 O-Ring (37° Flare #8).. 49 | 109-0091 Asm, Filter Inlet Hose ...
1-603920 O-RiNg (SAE #8) ....oovviiiiiiiiciieeciee 50 | 103-4728 Asm, Lower Frame Idler
12 | 106-7159 O-FING. ittt 2 51 | 103-4712 Sheave, Hydro Pump...........cccoceevciienin 2
13 | 103-4573-03 Tightener.......ccoccevvciieiiiiiiniiiieiieee e, 1 52 | 103-1471 Hub, Hydro Pump Sheave ..................... 2
14 | 1-603401 SPACEN ...t 1 53 | 103-2315 EIbow, 90° ... 2
15 | 323-7 Screw, HH 3/8-16 X L 1/4 ........oocevvveennn 3 1-603992 O-Ring (37° Flare #8) ......ccevveeeieiiiiennn. 1
16 | 3256-4 Washer, 3/8 Std........ccccceeiviiiiiiiiic, 3 54v | 1-603990 Adaptor, Straight............cccocoviviiieiinnenne 3
17 | 3296-39 Nut, NyloC 3/8-16.......cccvveiriiiiiiieee. 1 1-603992 O-Ring (37° Flare #8) ......ccvvveeeiiiiiiennnn. 1
18 | 302-19 Zerk, 1/4-28 Str.....ooeevciiieeiieeiiece 1 1-603920 O-Ring (SAE #8)....cevveiiiiiiiiieeeeeiiieenn 1
19 | 10-7070 Key, Machine 1/4 x 1/4 X 7/8................... 1 55 | 1-603991 Adaptor, Straight............cccocvveviiieninnene 4
20 | 103-1575 Spacer, Fan Pump Spring .1 1-603992 O-Ring (37° Flare #8) ... A
21 | 103-3330 SPFING cvieieiiiie e 1 1-603919 O-Ring (SAE #10).....cccoviiiiiiieaeaiiiieenn. 1
22 | 103-6226 Spacer, Engine Sheave ..........cccccueeeee.. 1 56 | 109-0582 Asm, Hydraulic Reservoir W/Decals....... 1
23 | 103-4566 Spacer, Lower Frame Idler..................... 1 57 | 109-0087 Asm, Case Drain HoSe ..........ccccceeviinnns 1
24 | 103-2259 Filter Head ...........ooovvvvvviiiiiiiiiiiiiiieieieees 1 58 | 9000784 Bolt, Carriage 3/8-16 X 5........cccuvveveeenne 1
25 | 98-5975 Washer, Spring Disk 3/8 ........ccccceeeennne 3 59 | 3231-31 Bolt, Carriage 3/8-16 x 2 1/2................... 1
26 | 103-6498 Hose, Pump Inlet ..., 1 60 | 3231-5 Bolt, Carriage 3/8-16 X 1 3/4 .................. 1
27 | 103-4718 Sheave, ENgiNe.........coocuveveieiiiiiiiecen. 1 61 | 1-373034 WaASNET .....vviiiiieeiiiiiiiieeeeeeeeeeee e 2

28% | 109-0088 Asm, Charge HOSe........ccccceevviiiiienenenne 1 62< | 323-8 Screw, HH 3/8-16 X 1 1/2......cccoevvunnennn. 1
29 | 322-3 Screw, HH 5/16-18 X 3/4 .......cvvevviiees 7 63 | 3212-6 Screw, HH 7/16-20 X 1 1/2......cccovvvennn 1
30 | 1-805005 Washer, Lock 5/16 Heavy ....B 64 | 1-603610 Washer, Spring Disk 7/16 e 1
31 | 3224 Screw, HH 5/16-18 X 7/8 .......ccocvvvveennne 2 65 | 1-543610 Washer......cooooiiiiiiii e 1
32 | 103-4569 Belt, Hydro Pump Drive..........ccccveeeeenn. 1 66 | 103-3186 SPACET ..ttt 1
33 | 103-4680 Hose, Wheel Motor (607)........cccueeeeeenne 4 67 | 3231-40 Bolt, Carriage 3/8-16 x 2 1/4 .................. 1

103-4679 Hose, Wheel Motor (66" & 72”) .............. 4 68 | 103-7615 Kit, Hydraulic Res. Cap W/Gasket......... 1

Exmark black touch up spray paint — gloss black.

VvV Use Teflon pipe sealant on pipe threads in reservoir.
<> Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.
%k Charge hose assembly includes items 49, 26, & 24 only.

15

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
HYDRAULIC GROUP

INSTALL OPEN END
OF SEAL OUTWARD

16
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description
1 | 109-3148 Decal, Bolt Torque ... sl 18 | 103-6936 Decal, Belt Routing.......
2 | 109-2113 Decal, THtON .....ooeviiiieiiieeee e 1 19 | 103-7616 Decal, Ignition / PTO
3 | 98-5954 Decal, Missing COVer ...........ccccovcuveennnen. 2 20 | 103-4574 Decal, Exmark Logo
4 | 1-513742 Decal, No Step . 21 | 109-1399 Decal, Anti-Scalp.......
5 | 103-6700 Decal, Relay ........cccoceeiviieeiiiieiiiicee 22 | 107-2112 Decal, Danger Slope
6 | 103-0262 Decal, Fuel Valve............cccoovvveiecnnnn. 23 | 103-7474 Decal, Lazer XS Model ...........ccoceveeene 1
7 | 109-2219 Decal, Belt Routing..... 24 | 103-7218 Decal, Pump Fan Warning..................... 1
8 | 109-0872 Decal, Baffle Adjustment 25 | 109-1921 Decal, Check Service ..........ccccevcveennen. 1
9 | 1-523552 Decal, Hyd Tank / Hot Surface............... 1 26 | 109-1214 Decal, Park Brake...........ccccoceeinieiennnnn.
10 | 1-513746 Decal, Muffler Ll 27 | 1-403005 Decal, Danger...............
11 | 1-513748 Decal, Guard..........ccccovvveenniiieeiiieeeienn 1 28 | 109-1215 Decal, Cutting Height
12 | 103-1798 Decal, Throttle .........ccccoeovveriiineieenn 29 | 109-1803 Decal, Triton 60" .........ccoovverierriiieennens 1
13 | 103-4930 Decal, Choke............ . 30 | 109-1804 Decal, Triton 66" ........ ceereeenn L
14 | 107-2102 Decal, Folding ROPS 31 | 109-1805 Decal, Triton 727 .....cccoovviiiiiiieeieceee, 1
15 | 1-633706 Decal, Deck Height ..........ccocveeiiiiiennnen. 32 | 107-9866 Decal, Top CoNnsole .........ccovvevevieeennnen. 1
16 | 103-5881 Decal, Rotating Devices 103-7490 Kit, Decal XS
17 | 1-303508 Decal, Discharge Warning

17

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP
N 3__.. 4 5
NO STEP _

START  KILL CHARGE|
RELAY RELAY RELAY

Lubricate Blade Bolt
threads with copper based
antisele or grease
and torgus 19
5580 M-lbs (75-81 N,.".‘!.

T Bl PLACE

MUFFLER AND
SHIELDS MAY
| EXCEED150° F
L% A

DO NOT OPERATE

WITHOUT GUARD
IN PLACE,

mrE--0DT

PUMP BELT ROUTING

(L AWARNING | ([AWARNING| ~ -

ROTATING MECHANICAL DEVICES
e = Bef. DO NOT OPERATE WITHOUT /
fz ;‘:ﬂf‘"“ scr?“::'“ 3% DISCHARGE DEFLECTOR, ENTIRE "
* DGHEN sborsly wikiow el 1 e % GRASS COLLECTION SYSTEM, OR ot )~
- Stop ongine befoes opening cover MULCH KIT IN PLACE. DO NOT PP i P
— REMOVE GRASS CATCHER UNTIL i

BLADES HAVE STOPPED. 1.

ANTI-SCALP ROLLER
ADJUSTMENT

A WARNING

* Operating on wet grass of steep slopes can cause sliiding
and loss of control.
+ Wheals dropping over edges can cause rollovers, which
may result In serious Injury, death or drowning.
< To avoid loss of control and possibility of rollaver:
‘D NOT operste near drop-ofts o near water.
*Da MOT cperale on slopes greater than 157,
‘Reduce speed and use extreme caution on slopes.
-Avoid sudden turns or rapid spoed changes,
@ i 1o roll over protection when the roll bar is down.
. keep roll bar in the raised and locked position
and use seat belt.
24 - Read and fallaw rollover pratection Instructions and warning. {‘ Illr
e

CUTTING HEIGHT
INCHES {mim}

(AWARNING )

% ROTATING FAN BLADES.
°l:f: Can causa serious injury.
'

SERVICE AID

+ D0 NOT operate withcut guards in place.
R o wuabebis maciba

26 28 _
A WARNING I s = S Sy

B et A1 contet whed bidring.

RELEASE

To avold soriows Injury or doath
*Mlosd sSarutand the ojssratins manust
Kors ising his machine.
CUTTING
HEIGHT

¥

High Capacity Cutting Platform

MOTION N
CONTROL ONTROL

Battory containg sulluric ackd, Aveld contuct and ahwirys shiskd oyes,
. hing from baery. Cigaraties,
ot charge of Uss booser c:
of s aceidesn

18

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-543792 Wingnut, Nyloc 1/4-20..........cccccuveieeenne 2 17 | 103-1227 Harness, Seat..........cccoceeveiiiiiiiiiiiineeeeens 1
2 | 107-9277-03 Strap, HOIdAOWN ........c.ccovviiiiniiiieiiiene 1 18 | 1-633307 Cable, Ground () .....ccoeeevvveeiniiiieniiieeins 1
3 | 1-633651 Bolt, Holddown...........ccccveiriiiiiiiiice. 2 19 | 1-523279 Cable, Battery (+) ...cccceevviiiiniiieiiiiens 1
4 | 32128-20 Nut, Whizlock 5/16-18..........c.ccceeuveennnnn. 1 20 | 3224 Screw, HH 5/16-18 X 7/8........cccccovvveenen 1
5 | 3290-500 Screw, PPH #10-24 X 5/8.......cccccccvveenae 8 21 | 1-643275 Relay 12V ......cocooviiiiiiiiiiiiiecccc 3
6 103-5218 Module, Seat Delay.........cccccoeeiuiveeeeeenn. 1 22 | 1-816001 Fuse, 20 AMP ... 2
7 | 3296-2 Nut, NyloC #10-24 ......ccccvvviiiiiiiieiee. 4 23 | 1-303335 Tie, Cable 7 15/16 (Large) ........ccccccuveene 6
8 1-513051 Switch, Drive Lever N.O.........cccccvvvvvnnnne 2 25 | 1-807513 Bolt, Carriage #10-24 X 1/2 .........c..ccee.... 2
9 | 1-633181 Plate, Tapped ........ccccevvviiniiiciiiieeie. 3 26 | 1-543393 Insulator, Solenoid (+)......cccccvveriieennnnn. 1
10 | 1-513374 Meter, Hour 27 | 1-543391 Insulator, Battery
11 | 103-0498 Nut, Ignition Switch 28 | 103-2106 Key, Exmark Logo
12 | 109-4736 Asm, Switch W/NUt............oooovviiiiiiinenn. 1 1-603511 Key, [gnition.........ccccooiiiieieieiiiieeeeeee 1
13 | 103-5221 SWItch, PTO ..o 1 29 | 3214 Screw, HH 1/4-20 X 3/4........cccovevcnienen 2
14 | 1-643312 Clip, LOOM ...ooiiiiiiiiicceiee e 1 30 | 3256-2 Washer, 1/4 Std........cccocevviiiiniiieie 2
15 | 1-633111 Switch, Brake N.O./N.C. ........ccccovcuniennn 1 31 | 32128-33 Nut, Whizlock 1/4-20 ...........coceevciiennnen. 2

164 | 109-0561 Harness, Wiring ..o, 1 32 | 3256-23 Washer, 5/16 SAE.........ccccccvvvvvevenennnn. 1

& Use dielectric grease on all wiring harness connectors.

19

WWW.mymowerparts.com




ELECTRICAL DIAGRAM

For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

A1 AR

20

WWW.mymowerparts.com

AR
I08VHI B 1V1IS
& 02 dHY 0
314 31
m g R N3 JAIM WOdH 0IM3TA SdOLI3INNDOD
g g8 “310N
s M M S+1I+8 1dvIS €
zsees ReHzeEepeEE R gdp B & == A+ X | veI+a NS T
TT Eml):) B8 7T 23 - INON 40 1
#IAVW, LIN3AID NOILISOd
——— IS DV I8/NId
1349 0L 3N - LD HOLIAS
A3 FB/ANI 0L N0 - NI HOLIAS
NER 0 - ﬁ
P
3dILS X0V18/3NV0 0 HILIMS
NYL 0ld
AT C B | — A TNIW33L
I8 0 wmu“wm / X WNINS3L
INYD REEIE]
e ne o JOH
ONON9 @Hﬁ%m 8 WNIWAL
TN 1 WNIW3L
m INVD S IYNIWSIL
OIONI S ® e
RETRUIR @Eﬁmﬂ; —— I LA
i 9| oIt
AT ]
(0Ld) - W — HJLIAS OLd "3INIONT “d313W d3M0H A IUNIWSEL
HOLTTD @ g — .
YT L — HJLINS 1711 “AVHO LV3S X TUNIWSHL
AV LVIS S TYNIWSAL
7 7 HJLIAS OLd "3INIONT “d313W dM0H I INIWd3L
, 7 7 A¥3LLYE 8 TYNIWNAL
R = mE A m = == 55 SOLYTIO3 30V10A ¥ TNIAEL
B A ERAEEER B E s B g 2efl g
z == oM m =2 m = = = FR R == jurd SNOILJANNDD IWYNIWY3L
W HILIMS NOILINOI
T0AINDD 300K 3000 3 10
E A0 1738 AYHD LY3S
v
HILINS 1NGNT 300N
AN A0 1Y
J0dINDD h 1v35 NI 301 ¥e3d)
03N NDTLISOd 001 WU N/ NOUT L0 HY HLIA ESD ST HLIIS

NOLLOA H1 SeHAT1 T04IND] HLIN G3S0D 3V
SHILINS TO4IND) NOTLON K108



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL LOGIC SCHEMATIC

AVI13d

T

SNk

e
8

NI X0
3349 30
L IHNERD X0

L/

3LIHA
VAL
YV
NG9 0
N30 0
ADTEA
iz

1=
et
13m1A

J1dLS 0V18/39NvH0

TR VREE] 136 X0

JIHLS VB3N

J0LYIM93y

TIDH NINT

(C3LIINNDD ION)

ONISSOS) S3ATH
(3LD3NND S3ATA

JoNvell

—
130 Ulﬁ
T

JANSS3d 110

N T e S

HIAS N8N |
138 ulﬂ b@
_‘ JE]
—— W [EIET
e K

0ION3I0S *
o ®

HLdvLS
=

(0Ld) i’ ng————

HILND

BICTRE]E| _‘ A

HdIHﬂ OV E/NId

NI 0
NI 11
N33 0
NHHU A
Jne N

= (5

6/?
THIND ,

| -
NOLIDH H1 e

N30 1
e N
N8
NND
— AV

)

JL
I

17 ANN
TIND 301 V3d/M NAOHS
NOLLON H HILINS ,
1¥3s IT00K
A0 1Y

HILIMS
HJLM 12
JId133 3

I
— WD M|_’ [ [WE) ()
A

AT .. X xi
,’ ° o o | S
L 3w “ Bl 1

w L
(5 . :
) o |y

NId -

|
LoEee L]

o m R EZ S+I+8 1VLS €

A+ X | V+I+8

NI e

3NON

=l

WAV, LIMDEID

NOILISOd

HILIMS
NOILINDI

21
WWW.mymowerparts.com

X NREL

1 WNIRAL



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SERVICE RECORD

Date Description of Work Done Service Done By

22

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

© 1997-2006 EXMARK MFG. CO. INC. PART NO. 109-4570 Rev. A
INDUSTRIAL PARK BOX 808 (402) 223-6300

BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A.

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER
STANDON

Check us out on the Web:
www.exmark.com

FAX (402) 223-5489

WWW.mymowerparts.com



